
 

Licence: L8464/2010/2 

IR-T15 Amendment report template v3.0 (May 2021)  i 

OFFICIAL 

I 

 

Application for Licence Amendment  

Part V Division 3 of the Environmental Protection Act 1986 

Licence Number L8464/2010/2 

Licence Holder FMG Solomon Pty Ltd 

ACN 128 959 179 

File Number DER2013/001363-2 / APP-0028805 

Premises Solomon Mine  

 E47/1011, E47/1334, E47/1532, M47/1409, M47/1410, 
M47/1411, M47/1413, M47/1431, M47/1453, M47/1466, 
M47/1473, M47/1474, M47/1475, L47/293, L47/294, L47/296, 
L47/301, L47/351, L47/360, L47/362, L47/363, L47/367, 
L47/381, E47/382, L47/391, L47/392, L47/397, L47/471, 
L47/472, L47/710, L47/711, L47/813, L47/814, P47/1279, 
P47/1286, P47/1287, P47/1304, P417/1305, P47/1735, 
[...]
Licence L8464/2010/2. This is an administrative amendment, and no further assessment is 
required. 

 Correction of the naming conventions of the new landfill monitoring bores 

The previous amendment to the Licence was approved on 29 July 2024 for the construction and 
TLO of a new landfill and associated groundwater monitoring bores. The Environmental 
Compliance Report (ECR) was provided 29 August 2024 and DWER Compliance Demonstrated 
Letter provided 17 December 2024. The Licence Holder is requesting the naming conventions 
of the landfill groundwater monitoring bores be updated. 

Groundwater Bore #1 updated to SLMB233 

Groundwater Bore #2 updated to SLMB234 

This is an administrative amendment, and no further assessment is required. 

 Correction of the naming conventions of the supplementation scheme 
bores 

The Licence Holder has requested that the Weelumurra Creek North Supplementation 
Infrastructure nomenclature be updated to ensure the bore names are sequential.  

SM_WM_IJ_24, SM_WM_IJ_25 and SM_WM_IJ_26 to be updated to SM_WM_IJ_17, 
SM_WM_IJ_18 and SM_WM_IJ_19. 

SM_QU_IJ_01, SM_QU_IJ_02, SM_QU_IJ_03, SM_QU_IJ_04, SM_QU_IJ_05 and 
SM_QU_IJ_06 be updated to QIB001, QIB002, QIB003, QIB004, QIB005 and QIB006. 

An updated map has been provided with the updated bore names to be included in the Licence. 

This is an administrative amendment, and no further assessment is required. 



 

Licence: L8464/2010/2 

IR-T15 Amendment report template v3.0 (May 2021)  4 

OFFICIAL 

 Extension of the Solomon Mine Licence expiry date from October 2025 

The Licence Holder has requested that the Licence expiry date be updated from 17 October 
2025 to 17 October 2035. 

This is an administrative amendment, and no further assessment is required. 

 Contingency discharge of the Brad TSF Decant Water to Gee Pit 

The Licence Holder proposes that the licence be amended to enable the contingency discharge 
of Brad TSF decant water/stormwater to Gee Pit during high rainfall events. TSF1 is already 
authorised to discharge tailings decant water mixed with stormwater to Gee Pit as a contingency 
discharge during high rainfall events. 

Tailings will be discharged from the main embankment to form a sloping beach, pushing the 
decant pond to the south. A tailings return water pipeline will also be constructed to return water 
to either the Kings OPF or be pumped to the Gee Pit.  

 Proposed use of the existing LV Evaporation Pond for dust suppression 

The Licence Holder is requesting the use of the LV Evaporation Pond for dust suppression 
within the Licence prescribed premises boundary. 

Water will be monitored prior to the water being discharged and/or reused to ensure that it 
contains a Total Recoverable Hydrocarbon (TRH) content of no more than 15 mg/L. Treated 
water will be used for dust suppression as required, in accordance with the Mechanical 
Equipment Wash Down: Water Quality Protection Note (WQPN) 68. 

The use of dust suppression water will be limited to access roads, camps, within currently 
approved disturbed, active operational areas, hardstands and cleared ground, and pre-
conditioning or stockpile management and other uses as deemed fit. 

 Transfer of the CBP under Works Approval W6802/2023/1 to the Licence 

The CBP ECR was submitted on 15 May 2024 and DWER’s Compliance Demonstrated Letter 
was provided on 20 August 2024. The Licence Holder is requesting the operation of the CBP is 
now transferred across to the Licence. The Licence Holder is also requesting that the Assessed 
production / design capacity is increased from the previously approved 3,000 tonnes per year 
up to 10,000 tonnes per year for concrete for use both within and outside the Solomon 
prescribed premises boundary. 

Achieving the new production capacity of 10,000 tonnes per annum will involve the optimisation 
of the existing plant, thereby increasing the production rate, all within the capability of the 
installed plant. The 10,000 tonnes per year is within the standard output ranges of a standard-
sized plant. The existing CBP infrastructure will be sufficient to handle the additional concrete 
batching. There are no proposed changes required to the existing infrastructure. 



 

Licence: L8464/2010/2 

IR-T15 Amendment report template v3.0 (May 2021)  5 

OFFICIAL 

 

Table 2: Putrescible Landfill Groundwater Monitoring from 2022-24 

Monitoring 
point 
reference 
and location 

Quarter SWL 

mbgl 

pH EC 

µS/cm 

TDS 

mg/L 

As 

mg/L 

Cd 

mg/L 

Cr 

mg/L 

Cu 

mg/L 

Hg 

mg/L 

Pb 

mg/L 

Ni 

mg/L 

NO3 

mg/L 

TP 

mg/L 

Zn 

mg/L 

GQ9 (WF-
MB001D) 

Q1 477.72 7.79 1,310 854 0.0012 0.00005 0.0002 0.0037 0.00004 0.0001 0.0005 0.01 0.05 0.028 

Q2 478.25 8.16 1,329 854 0.0010 <0.00005  <0.0002  <0.0005  <0.00004  <0.0001  <0.0005 0.01 0.05 0.059 

Q3 478.33 7.64 1,300 836 0.0031 <0.00005  <0.0002  <0.0005  <0.00004  <0.0001  0.0148 0.02 0.73 0.002 

Q4 476.25 7.30 1,270 809 0.0026 <0.00005  <0.0002  <0.0005  <0.00004  <0.0001  <0.0005 0.01 0.003 0.018 

GQ10 (WF-
MB002D) 

Q1 437.67 8.02 975 550 0.0012 <0.00005  0.0002 0.0014 0.00004 0.0001 0.0005 0.01 0.03 0.008 

Q2 436.75 8.21 969 526 0.0025 <0.00005  <0.0002  <0.0005  <0.00004  <0.0001  <0.0005 0.01 0.03 0.018 

Q3 436.61 7.84 934 528 0.0006 <0.00005  <0.0002  <0.0005  <0.00004  <0.0001  <0.0005 <0.01 0.04 0.002 

Q4 437.56 7.80 939 538 0.0006 <0.00005  <0.0002  <0.0005  <0.00004  <0.0001  <0.0005 <0.01 0.02 0.002 

 

 



 

Licence: L8464/2010/2 

IR-T15 Amendment report template v3.0 (May 2021)  6 

OFFICIAL 

 Transfer of the Brad TSF Stage 1A infrastructure under Works Approval 
W6802/2023/14 to the Licence  

The existing TSF1 is forecast to reach storage capacity during 2025 and, therefore, the Brad 
TSF will need to be commissioned to accept tailings and continue operations. 

Due to operational constraints, the construction of the Brad TSF Stage 1 Main Embankment 
with a crest level of RL 607 m was not achieved. The Licence Holder implemented an interim 
State 1A raise with a shorter embankment height than what was stipulated in works approval 
W6802/2023/1 and intends to implement an additional State 1B to raise the construction to the 
dimensions specified in works approval W6802/2023/1.  

Critical Containment Infrastructure Report (CCIR) for works approval W6802/2023/1 indicated 
the following construction deviations: 

• Decreased completed elevation for the Main Embankment Stage 1, Main Embankment 
Stage 1 safety bund and Eastern Saddle Embankment Stage 1; 

• Delay/non-commencement of Eastern Saddle Embankment construction and 
associated infrastructure; 

• Main Embankment Stage 1 embankment footprint moved 40m upstream; 

• Increased spacing of cut-off valves and addition of scour valves and pits; and 

• Alternative stormwater management measures associated with non-construction of the 
Eastern Saddle Embankment. 

Stage 1 construction has been staggered to meet operational requirements for the timing of 
tailing deposition into the TSF. Stage 1A is broadly defined with a TSF construction height of 
585 mRL and associated infrastructure. It is anticipated the next and final stage, Stage 1B, of 
construction, will be the completion of the TSF main embankment construction height to 607 
mRL, the Eastern Saddle Embankment and all remaining associated infrastructure. The 
completion of Stages 1A and 1B will signify the total completion of Stage 1. 

The Licence Holder considers that the construction of Stage 1A ahead of Stage 1B does not 
change the risk assessment or have additional environmental impacts to those considered in 
the works approval application. 

The Critical Containment Infrastructure Report (CCIR) required under conditions 10 and 11 of 
works approval W6802/2023/1 was submitted to the department on 07 January 2025. The 
department provided a reply on 13 February 2025 stating that the acceptability of deviations will 
be considered as part of the CCIR for Stage 1B. 

Condition 23 of works approval W6802/2023/1 also requires that representative tailings samples 
are collected for testing within the first 60 calendar days of time limited operations. These results 
are to be provide in the time limited operations report required by conditions 29 and 30 of works 
approval W6802/2023/1 following time limited operations. 

It should also be noted that condition 5 of works approval W6802/2023/1 required the installation 
of groundwater monitoring wells and condition 6 required the installation of hyporheic zone 
monitoring points. The Environmental Compliance Report was submitted to the department on 
18 September 2024. 

The department acknowledged compliance with condition 5 on 12 December 2024. 

The department acknowledged compliance with condition 6 on 21 February 2025 as pre-existing 
monitoring wells have been used and also provided a hydrogeologist certification stating that 
they have the ability to monitor the hyporheic zone and meet the obligations of the works 
approval. It is acknowledged that the area of concern is currently within a cone of depression of 
the water table that is being produced by mine-dewatering. Consequently, there is unlikely to 



 

Licence: L8464/2010/2 

IR-T15 Amendment report template v3.0 (May 2021)  7 

OFFICIAL 

be a functional hyporheic zone in waterways in the immediate vicinity of the mine-site. 
Monitoring bores KMB12S and SMB1052-D are, therefore, considered suitable for monitoring 
water quality as required by the Works Approval. 

Please note, the situation will likely change when mine dewatering ceases. It will, therefore, be 
important that Fortescue develops a strategy for monitoring the hyporheic zone in waterways 
near the mine site as part of the closure plan for the mine. 

Groundwater/hyporheic monitoring from these points is required under condition 24 of works 
approval W6802/2023/1. Results of these monitoring sites are required to be submitted as part 
of the time limited operations report required by condition 30 W6802/2023/1. 

 SASH Camp, WWTP, RO Plant and Irrigation Sprayfield 

The Solomon Airport Solar Hub (SASH) is a 450 MW solar project with a camp, WWTP, RO 
Plant and Irrigation Sprayfield. The solar plant will provide power for Stage 4 of the Pilbara 
Transmission Project adjacent to the Solomon Mine. 

WWTP 

The WWTP will have a throughput capacity of up to 100 m3 per day, and the proposed RO plant 
will produce an additional 50 m3 per day of RO reject water, which will be mixed in the final 
effluent tank before being transferred to a proposed 5.6 ha Irrigation Sprayfield. 

The WWTP will be a sequential batch reacting (SBR) configuration consisting of a primary tank, 
screen and balance tank front end. 

The SBR process features a combined anoxic/aerobic biological suspended growth treatment 
process which relies on bacterial action to achieve the following: 

• Coagulate and remove the non-settleable colloidal solids and carbonaceous organic 
matter; 

• Convert the colloidal and dissolved carbonaceous organic matter into various gases and 
cell mass; and 

• Reduce the nutrients such as nitrogen, phosphorus, and other trace organic compounds. 

The primary input coming into the WWTP will be raw wastewater from typical sources, including 
camp toilets, showers, laundries, kitchen facilities, ablutions, and wastewater from 
administration and construction offices (and other waste-generating activities). Chemical inputs 
into the facility will be used in the treatment process, not limited to carbon dosing, pH correction 
and alkalinity buffering via liquid caustic or soda ash dosing, aluminium sulphate dosing, liquid 
chlorine dosing, citric acid dosing and the use of chlorine during disinfection. 

Refer to Table 3 for anticipated treated effluent quality. 

Table 3: Anticipated effluent water quality 

Parameter  Concentration  

5 Day Biological Oxygen Demand (BOD5) <20 mg/L 

Total Suspended Solids (TSS) <30 mg/L 

Total Nitrogen (TN) <20 mg/L 

Total Phosphorus (TP) <7.5 mg/L 

Thermotolerant Coliforms <1,000 cfu/100 mL 

RO Plant 



 

Licence: L8464/2010/2 

IR-T15 Amendment report template v3.0 (May 2021)  8 

OFFICIAL 

The RO system will provide potable water on-site and will also be managed and regulated under 
the Rights in Water and Irrigation (RIWI) Act 1914 (Licence to Take Water to feed into the RO 
Plant). 

RO reject water will be blended and mixed with treated effluent at the WWTP in the final effluent 
tank before final discharge to the native vegetation via the Irrigation Sprayfield. The mixing 
process will occur at the post-treatment stage of the WWTP as the RO plant produces brine 
continuously, whilst the WWTP produces effluent in batches. 

During the drier periods, there is a potential for the TDS in the raw water to fluctuate closer to 
3,000 mg/L. Due to these fluctuations, the TDS of the final combined effluent stream is expected 
to be within the range, which is generally within levels that can be tolerated by vegetation 
endemic to the area. Based on current data, the TDS in the blended waste stream (mix of treated 
effluent and RO brine) is expected to be below 1,600 mg/L. However, during drier periods the 
TDS levels may fluctuate. The Licence Holder has requested a limit of 2,800 mg/L for TDS in 
the mixed stream to account for this variability. 

Table 4: Irrigation Sprayfield area required based on TN application criteria 

Parameter  Values 

Maximum hydraulic flow rate 150,000 L per day (consisting of 50,000 L of RO 
reject and 100,000 L of treated effluent) 

Daily total nitrogen load (100,000 L per day 
x 20 mg/L) 

2 kg/day 

Annual total nitrogen load (2 kg/day x 365 
days) 

730 kg/year 

Disposal rate (TN) 480 kg/ha/year  

Area required (730 kg/yr / 480 kg/ha/yr) 1.52 ha 

Table 5: Irrigation Sprayfield area based on TP application criteria 

Parameter  Values 

Maximum hydraulic flow rate 150,000 L per day (constituting of 50,000 L of RO 
reject and 100,000 L of treated effluent) 

Daily total phosphorus load (100,000 L per 
day x 7.5 mg/L) 

0.75 kg/day 

Annual total phosphorus load (0.75 kg/day x 
365 days) 

273.75 kg/year 

Disposal rate (TP) 120 kg/ha/yr 

Area required (273.75 kg/yr / 120 kg/ha/yr) 2.28 ha 

The Licence Holder is requesting the construction and operation of a 5.6 ha Irrigation Sprayfield 
to provide sufficient capacity to accommodate the anticipated nutrient loading criteria to 
minimise ponding from occurring. 



 

Licence: L8464/2010/2 

IR-T15 Amendment report template v3.0 (May 2021)  9 

OFFICIAL 

2.3 Part IV of the EP Act 

Solomon is approved under Part IV of the EP Act pursuant to MS 1062. MS 1062 was revised 
under section 45C of the EP Act, as approved on 07 June 2023.  

 Risk assessment  

The department assesses the risks of emissions from prescribed premises and identifies the 
potential source, pathway and impact to receptors in accordance with the Guideline: Risk 
assessments (DWER 2020). 

To establish a Risk Event there must be an emission, a receptor which may be exposed to that 
emission through an identified actual or likely pathway, and a potential adverse effect to the 
receptor from exposure to that emission. 

3.1 Source-pathways and receptors 

 Emissions and controls 

The key emissions and associated actual or likely pathway during premises construction and 
operation which have been considered in this Amendment Report are detailed in Table 6 below. 
Table 6 also details the proposed control measures the Licence Holder has proposed to assist 
in controlling these emissions, where necessary.  

Table 6: Licence Holder controls 

Emission  Sources Potential 
pathways 

Proposed controls  

Construction 

Dust  Construction of the 
SASH WWTP 
infrastructure  

Air/windborne 
pathway 

• Dust suppression techniques to access 
roads, camps, within currently 
approved disturbed, active operational 
areas, hardstands and cleared ground, 
and pre-conditioning or stockpile 
management is active onsite; and 